PG87283

NO. | DESCRIPTION NO. | DESCRIPTION

1 FUEL METER ASSY 29 BEARING 6202

2 SCREW M5X6 30 ROTOR COMP

3 FUEL TANK CAP 31 COOLING FAN

4 FUEL TANK CAP SEAL 32 CRANKCASE COVER
5 FUEL FILLER 33 CONTROL BOX

6 FUEL TANK 34 RECEPTACLE

7 BOLT M6X16 35 BREAKER

8 TANK RUBBER 36 VOLT METER

9 FUEL COCK 37 AC RECEPTACLE

10 FUEL TANK 38 SWITCH

11 MUFFLER 39 CONTROL PANEL

12 NUT M6 40 FRAME RUBBER

13 BOLT 41 NUT M8

14 MUFFLER STAY 42 BOTTOM RUBBER

15 BRUSH ASSY 43 FRAME

16 GENERATOR END COVER 44 FLANGE BOLTM6X12
17 BOLT M5X10 45 MUFFLER COVER

18 BOLT M5X16 46 CHOKE LEVER COMP
19 TERMINAL 47 PACKING

20 BOLT M5X15 48 CARBURETOR

21 AVR 49 ENGINE

22 DIODE ASSY 50 CONTROL ASSY

23 END COVER 51 AIR CLEANER CASE COMP
24 FLANGE BOLT M6X130 52 AIR CLEANER SEAL
25 STATOR COVER 53 SEPARATOR

26 STATOR ASSY 54 ELEMENT

27 FLANGE BOLT M8X210 55 AIR CLEANER COVER COMP
28 WASHER

RU61025-1




